
 

Approve Deny Signatures Date 

X  James D. Berger (signed) 
James D. Berger, P.E. / Environmental Engineer August 26, 2024 

X  Amy M. Bellanca (signed) 
Amy M. Bellanca, P.E. / Environmental Engineer Manager 9-6-24 

 

Northeast Regional Office 
CLEAN WATER PROGRAM 

a 

Application Type Renewal 
NPDES PERMIT FACT SHEET 

INDIVIDUAL SEWAGE 

Application No. PA0044997 

Facility Type Municipal APS ID 342333 

Major / Minor Minor Authorization ID 1421927 

a 
Applicant and Facility Information 

a 

Applicant Name 
Mount Pocono Municipal Authority 
Monroe County 

 
Facility Name Mt Pocono Municipal Authority WWTP 

 

Applicant Address 1361 Pocono Boulevard   Facility Address 1478 Pocono Boulevard   
[...]
Zinc, Total (ug/l) 28*  See above. 31.2 downstream.  

Zinc, Dissolved (ug/l) 39.20*  See above, 21.60 downstream 

Aluminum (ug/l) 36.30  See above. <15.0 downstream 

Manganese (ug/l) 11.0  See above. 10.0 downstream 

Total Iron (ug/l) <100  See above. <100 downstream 

*The Total and Dissolved samples have a ±error range that apparently resulted in the Dissolved Metal concentration 
being reported as greater than the Total Metal concentration per the DEP Biologist. 

 
The EDMR Reporting now includes Stream Monitoring Station temperature data in 15-minute increments. However, there 
is too much missing information to evaluate the meaning of the supplied data: 

• Stream Monitoring Stations: The WQM and NPDES permits required the construction and operation of three (3) 
Stream Monitoring Stations for temperature monitoring and macroinvertebrate studies, with locations to be 
approved by the Department. Per the 2023 ARRO Consulting Inc. “Mount Pocono Flow Increase Justification”, the 
Authority was monitoring six (6) locations (Stream Monitoring Stations 1, 2, 3; WWTP effluent; and two 
stormwater run-on channel locations) for temperature and other parameters. However, the monitoring points’ 
latitude, longitude, and elevations were not provided. Design details were not provided to show the as-built in-situ 
temperature sensor in relation to stream width and depth, with inspection reports indicating station damage due to 
high flow events. The ARRO document did not show the location of the monitoring points in relation to Outfall No. 
001 and local topography (including Route 611 and Grange Road with their stormwater controls) but see separate 
figures below. The ARRO document did not correlate WWTP discharge dates/flows and/or precipitation data to 
differences between the stream temperatures and other parameters at Stream Monitoring Station 1 (upstream of 
Outfall No. 001) and Stream Monitoring Station 2 (downstream of Outfall No. 001) and/or between the other 4 
monitoring points.  

• Ambient Stream Temperatures: The “Mount Pocono Flow Increase Justification” did not calculate the 
mean/median ambient stream temperatures during the Chapter 93.7 Temperature critical use periods for the 
monitored locations (to allow updating of previous DEP thermal modeling with ambient stream data) and did not 
determine if there were times when the Outfall discharge raised the stream temperature by ≥2 °F for a duration of 
≥1 hour (existing NPDES Part C permit limit). There was no proposal to relocate Monitoring Station 2 and/or 
modify stormwater controls to reduce any presumed impact of Route 611 drainage impacts on Station 2 
monitoring data. NOTE: Consistent with Implementation Guidance Design Conditions, DEP ID: 386-2000-007, the 
design ambient temperature is the median temperature (50 percent value), derived from site-specific historical 



NPDES Permit Fact Sheet NPDES Permit No. PA0044997 
Mt Pocono Municipal Authority WWTP  
 
 

9 

data, for each monthly or semi-monthly period (Chapter 93.7 Temperature critical use periods). Because 
temperature distributions are approximately normal, the mean temperature is nearly equal to the median 
temperature and also has an exceedance probability of about 50 percent. In some cases, however, use of the 
mean to determine the ambient temperature may not be appropriate. If site-specific ambient data are not normally 
distributed, due to excessive solar heating or other factors, the median should be used. See DEP Policy No. 386-
2000-001 (Implementation Guidance for Temperature Criteria) and Policy No. 386-2000-008 (Implementation 
Guidance Evaluation & Process Thermal Discharge (316a) Federal Water Pollution Act for related information. 
See also above WQM permit renewal discussion. 

• Maximum Rise in Stream Temperature: The raw temperature data did not flag any exceedance of the ≥2 °F 
stream temperature for a duration of ≥1 hour per Part A.I.E due to Outfall No. 001 discharge, but it is unclear if 
that was due to lack of comparison (with upstream monitoring point temperatures) or lack of exceedances. 

 
Below is a MPMA figure showing the location of the Stream Sampling Stations for Macroinvertebrates (2023 ARRO 
Report): 
 

 



NPDES Permit Fact Sheet NPDES Permit No. PA0044997 
Mt Pocono Municipal Authority WWTP  
 
 

10 

 
 

 
Below is a figure that was provided by MPMA along with their raw stream sampling data that shows the relative position of 
RO1 and RO2 (June 10, 2022 MPMA E-mail): RO1 was indicated to mean “Runoff Stream 1” on MPMA data tables, and 
is located at Outfall No. 001. RO2 was indicated to mean “Runoff Stream 2” (downstream of the Route 611 bridge over 
Forest Hill Run). Per the 2023 ARRO Report:  



NPDES Permit Fact Sheet NPDES Permit No. PA0044997 
Mt Pocono Municipal Authority WWTP  
 
 

11 

• Stream 1 Run Off is located approximately 20 feet downstream from the MPMA WWTP’s discharge location and 
upstream of Station 2 and it is where significant runoff from Route 611’s stormwater system enters Forest Hills 
Run.  

• Stream 2 Run Off is located downstream of Station 2 and upstream of Station 3 and it is where run off from 
Grange Road and the area east of State Route 611 enters Forest Hills Run. 

 

  



NPDES Permit Fact Sheet NPDES Permit No. PA0044997 
Mt Pocono Municipal Authority WWTP  
 
 

12 

 
Treatment Facility Summary 

a 

Treatment Facility Name: Mt Pocono Municipal Authority WWTP 
 

WQM Permit No. Issuance Date Scope 

4515401-A1 TBD Renewal of Land Spraying Discharge WQM Permit. 

4515401 December 14, 2016 Treatment plant upgrades include: a rotating screen to remove 
non-degradable solids; modifications to the comminutor vault; the 
addition of an influent equalization tank and pump station; new 
dissolved oxygen probes to refine control of the blowers and a new 
computer operating system for the existing Sequencing Batch 
Reactor (SBR) system; a new decant equalization tank and pump 
station; a new utility water tank; a new transfer pump station and 
two spray storage tanks; a new spray irrigation pump station and 
spray irrigation system; the addition of an effluent cooling system; 
installation of a new flow measuring flume; repairs to the existing 
outfall structure in Forest Hills Run; and installation of three (3) 
temperature monitoring stations in Forest Hills Run.   

 
The spray irrigation system will consist of five (5) areas totaling 
approximately 80 acres.  The combined disposal capacity of all five 
areas will vary over the spray season from 272,000 gpd during late 
fall to 599,000 gpd during the summer months.  The system will be 
deactivated and winterized from November 16th through March 
14th each year. 
 
Special Condition A.3: In accordance with Condition 4. of the 
attached Consent Decree filed April 18, 2012, the Authority is 
authorized to discharge up to 0.40 MGD (30 day average) of 
treated wastewater effluent to Forest Hills Run, unless and until 
Monitoring Station 2 and Monitoring Station 3 attain a 
bioassessment benthic macroinvertebrate score greater than 83% 
of Monitoring Station 1, based on RBP, and Monitoring Station 2 
and Monitoring Station 3 attain aquatic life use, based on IBI, in 
which case the Authority’s 30 day average discharge flow of 
wastewater from the treatment facility to Forest Hills Run may 
exceed 0.40 MGD but shall not exceed 0.50 MGD.  The five (5) 
spray areas, when completed, will provide a peak seasonal spray 
capacity of at least 0.50 MGD.  The   30 day average wastewater 
flow associated with the Part II Permit Application for Spray 
Irrigation System and Wastewater Treatment Plant 
Improvements approval is up to 0.400 MGD, unless the 
Department advises Mount Pocono Municipal Authority 
(MPMA) in writing in accordance with Part C I. of the terms and 
conditions of NPDES Permit No. PA0044997 that the 30 day 
average wastewater flow is approved up to 0.500 MGD. 
 
Special Condition C:  If within 365 days of final completion of 
Phase III of the Project or any time thereafter Monitoring Station 2 
and Monitoring Station 3 do not attain a bioassessment benthic 
macroinvertebrate score greater than 83% of Monitoring Station 1, 
based on RBP, or Monitoring Station 2 and Monitoring Station 3 do 
not attain aquatic life use, based on IBI, the Authority will, within 30 
months, install equipment sufficient to cool the discharge from 
the Facility to Forest Hills Run to the degree necessary for the 
Authority to comply with the temperature limits in the Permit, 
or with any more stringent temperature limits in any 



NPDES Permit Fact Sheet NPDES Permit No. PA0044997 
Mt Pocono Municipal Authority WWTP  
 
 

13 

subsequent NPDES permit or renewal or revision issued to the 
Authority authorizing the Authority to discharge wastewater 
from the Facility to Forest Hills Run. 
 
Special Condition D: If there is a conflict between the above 
special conditions and the attached Consent Decree, the 
conditions of the Consent Decree shall govern. 
 
 

4503404 8/5/2003 Installation of Grit System 

4590414 4/10/1991 0.400 MGD STP modifications including: comminutor with bypass 
bar screen; lime, ferric chloride, and polymer chemical feed 
systems; two basin SBR system; two decant equalization basins 
(converted existing tanks); two sand filters; UV disinfection 
system, post-aeration (modified tank); sludge thickening tank; 
aerated sludge holding tank (converted existing tank); and existing 
sludge dewatering centrifuge. Mod 1 indicated chlorine contact 
tank to be abandoned. 

 

a 

Waste Type 
Degree of 
Treatment Process Type Disinfection 

Avg Annual 
Flow (MGD) 

Sewage Secondary 
Sequencing Batch 

Reactor UV disinfection 
0.400 (Tier 1) 
0.500 (Tier 2) 

a 

a 

Hydraulic Capacity 
(MGD) 

Organic Capacity 
(lbs/day) Load Status Biosolids Treatment 

Biosolids 
Use/Disposal 

0.400* 
0.500** 

1068 
1397** Not Overloaded Aerobic Digestion Other WWTP 

*Tier 1 discharge: Part A Additional Requirements Supplemental Information Item 1 specifies the Hydraulic Design 
Capacity of 0.400 MGD and Organic Design Capacity of 1068 lb BOD5/day shall be used for Chapter 94 Reporting 
purposes.  
*Tier 2 discharge:  
**WQM Permit No. 4515401 for 0.500 MGD discharge (if NPDES/WQM permit conditions allow for stream discharge). 
 
Changes Since Last Permit Issuance: WWTP upgrades installed. Spray Irrigation Area start-up in April 2022 (with no 
NPDES discharge during months of May through October 2022, and reduced discharge during other months).  
 
Other Comments:  
 

• Tiered Flows: The facility is limited to 0.400 MGD flows (Tier 1) until stream recovery to levels set forth in the 
NPDES Permit and incorporated-by-reference (non-DEP) Consent Decree. 

• Spray Irrigation (between March 15 and November 15, when conditions are suitable): Tertiary treated 
wastewater is spray irrigated during the period of March 15 through November 15 annually (weather allowing) 
under the WQM Permit No. 4515401. The entire spray irrigation system (all phases) have been constructed. 
Operation began in 2022. 

• As-built WWTP:  
o Treatment Process: Bar screening (1 rotating fine bar screen, 2 manual bar screens), comminution, grit 

removal, chemical injection vault, two (2) SBRs, two (2) decant equalization tanks, two (2) rapid sand 
filters, UV disinfection, Utility water tank (used also for post-aeration),  transfer pump station with two 
discharge destinations: 

▪ Cooling building with Chiller units, effluent flow meter and Outfall.  
▪ Onsite 0.5 MGD Spray Irrigation System including: two (2) storage tanks, spray irrigation pump 

station, and five (5) spray irrigation area/zones 
▪ 2023 Chapter 94 Report indicated wastewater chemicals in usage (not identified in NPDES 

Permit Renewal Application): 

• Soda ash has been replaced with Magnesium Hydroxide for alkalinity. 



NPDES Permit Fact Sheet NPDES Permit No. PA0044997 
Mt Pocono Municipal Authority WWTP  
 
 

14 

• Currently using liquid aluminum sulfate for phosphorus control (with ability to add ferric 
chloride) 

• Polymer added for settlement to SBRs 

• No mention of chlorine usage. 

• UV disinfection system was replaced in 2010. 
o Solids Management: one (1) sludge thickener, one (1) aerated digester/sludge holding tank   
o Unpermitted Chlorine Disinfection: The NPDES Permit Application and DRBC Docket did not include 

chlorine disinfection to supplement the UV disinfection System. The EDMR-reported effluent chlorine 
concentrations might indicate an ongoing UV disinfection system O&M problem.  

• 9/16/2015 DRBC Docket No. D-1991-027 CP-2 description:   
o The existing WWTP facilities consist of a chemical feed system (magnesium hydroxide and alum), a bar 

screen and comminutor, a grit removal system, two (2) SBRs, two (2) decant equalization tanks, two (2) 
sand filters, a UV disinfection unit, and a utility water tank that provides post-aeration through cascade 
over a weir. 

o The proposed WWTP improvements consist of: the addition of a rotating fine screen to the headworks 
upstream of the existing chemical feed system; the addition of new influent equalization tank; upgrading 
and expanding the treatment capacity of the SBRs from 0.40 mgd to 0.50 mgd; replacing the existing 
decant equalization tanks with new, larger tanks; installing a new operating system; replacing the existing 
utility water tank with a new aerated tank; constructing a new spray irrigation system; and constructing a 
new cooling system. 

 

 
 
2023 Chapter 94 Report: The 2023 MPMA Annual Municipal Wasteload Report was examined for informational 
purposes.  
 

• Form Items 1, 2, 3, and 9:  No existing or predicted hydraulic or organic overloading. There had been one month 
of organic overload in 2019. DEP Spreadsheet did not include precipitation data. 

o 2023 ADF: 0.234 MGD (0.400 MGD hydraulic Design Capacity Tier 1) 
o 2023 Organic Load: 545 lbs BOD5/day annual, high of 916 lbs BOD5/day (1,068 lbs BOD5/day organic 

design capacity Tier 1) 
o Existing EDUs: 2,242 EDUs (2.5 persons/EDU) 
o Projected EDUs: 40 in 2024, zero for through 2028. Report noted “one large proposed warehouse 

development along State Route 940 with 40 EDUs of anticipated flow”. 
o Load/EDU: 0.243 lbs BOD5/day 
o Load/Capita: 0.097 lbs BOD5/day 
o Future Design Capacities: Facility has tiered NPDES Permit/WQM permit limits but is operating at Tier 1 

(0.400 MGD; 1068 lbs BOD5/day) until stream recovers per WQM/NPDES Permit conditions (when Tier 2 
0.500 MGD; 1,397 lbs BOD5/day capacities would apply).  

o Self-imposed Moratorium: The narrative indicates an April 2006 Authority resolution for a self-imposed 
moratorium. Narrative indicates that the hydraulic loading projections does not take into accounts 
property owners who want to connect but cannot due to the self-imposed moratorium. The sewage 
demand exceeds the capacity per the Part II permitted capacities. The Report noted that poor soil testing 
results prevented on-lot disposal. NOTE: They appear to have some available capacity under Tier 1. 
Stream has not recovered to allow for Tier 2 loadings. 

o NPDES Permit Renewal Application: 85% Mount Pocono Borough and 15% Coolbaugh Township 
contributions estimated. Estimated 3,696 residents total, which equates to 0.3696 MGD (at DWFM 100 
GPCD default) and 629 lbs BOD5/day (at DWFM default 0.17 lbs/capita). 

• Form Item 4: No constructed sewer extensions in 2023. No future project identified (except 40 EDU project 
above). Two new residences connected and 6 EDUs disconnected in 2023. 

• Form Item 5: They indicated a phased manhole inspection approach. They indicated that 1/3rd of collection was 
televised and cleaned, followed by a review for future I&I repairs.  

• Form Item 6: No capacity-related bypassing, SSOs or surcharging per Report or NPDES Permit renewal 
application. 

• Form Item 7: Missing required comparison of max pumping rates with present max flows and projected 2-year 
flows. Only two pump station identified, but there appears to be additional pump or lift stations. 

o Pumping Station 1 (Holly Forest Road): Two submersible pumps, 130 GPM each. 
o Pumping Station 2 (Route 940 East): Two suction lift centrifugal pumping sets, 480 GPM each 



NPDES Permit Fact Sheet NPDES Permit No. PA0044997 
Mt Pocono Municipal Authority WWTP  
 
 

15 

o Lift Station 1: No information. (Report only noted the Industrial Park was the third lift station.) 
o Pine Hill Lift Station 2: Some maintenance done in 2023. No pump information. 
o Pocono Mountain Industrial Park Lift Station: Owned by the industrial park. No pump information. 

• Form Item 8: No industrial wastewater in system. Attachment D (Section IX – Non-Residential Wastes of the 
Procedures Manual of the MPMA) referenced in event of an industry requiring pretreatment. An IPP is currently in 
draft final form but was implemented in 2021 per Report. The Pocono Mountain Industrial Park has only 
generated domestic wastewater per Report. One industry was noted to be hauling their IW offsite for disposal. 
NPDES renewal application also indicated no IW discharges or hauled-in wastewater. NOTE: NPDES Permit Part 
A.III.C.2 (Planned Changes to Waste Stream), B.I.C.4 (Additional Annual Report requirements) and Part B.I.D 
(General Pretreatment) requirements also apply. 

• Form Item 10: The existing NPDES permit lacks the standard solids management conditions requiring a sewage 
sludge management inventory (meeting specified EPA methodology). The conditions are being added to the new 
NPDES permit. 

o 1,281,230 gallons (116.65 dry tons) of sludge hauled in 2023 (apparent typo). NPDES Permit application 
estimated 113.73 dry tons sent to Greater Hazleton in 2022. 

o Average influent BOD5: 289 mg/l 
o Average effluent CBOD5: 8.2 mg/l NOTE: They achieved the minimum 85% reduction on an annual 

basis. 
o Average Solids Concentration of liquid sludge: 2.18% 

• Form Item 11: Only one (1) calibration report. Unclear whether it was an influent or effluent flow meter. 
 



NPDES Permit Fact Sheet NPDES Permit No. PA0044997 
Mt Pocono Municipal Authority WWTP  
 
 

16 

 

Compliance History 

 
DMR Data for Outfall 001 (from June 1, 2023 to May 31, 2024) 

 
Parameter MAY-24 APR-24 MAR-24 FEB-24 JAN-24 DEC-23 NOV-23 OCT-23 SEP-23 AUG-23 JUL-23 JUN-23 

             Flow (MGD) 
Average Monthly  0.055 0.1973 0.2825 0.3996 0.4069 0.2708  0.0293  0.0291  
Flow (MGD) 
Daily Maximum  0.878 0.8901 0.3986 1.1497 1.6105 0.3976  0.8375  0.5227  
pH (S.U.) 
Instantaneous 
Minimum  7.0 6.7 7.0 7.0 7.0 7.0  7.0  7.0  
pH (S.U.) 
Instantaneous 
Maximum  7.3 7.7 7.4 8.0 7.5 7.9  8.0  7.7  
DO (mg/L) 
Daily Minimum  8.5 8.3 11.2 12.0 7.8 9.0  8.0  7.5  
TRC (mg/L) 
Average Monthly  0.03 0.02 0.02 0.02 0.02 0.02  0.03  0.02  
TRC (mg/L) 
Instantaneous 
Maximum  0.04 0.05 0.05 0.04 0.07 0.05  0.06  0.03  
Temperature (Day 1 
thru 15) 
(ºF) <br/> Daily 
Maximum       48.6  65.9    
Temperature (Day 16 
thru End of Month) 
(ºF) <br/> Daily 
Maximum       59.2  GG    
Temperature (ºF) 
Daily Maximum  51.7 53.2 40.4 48.3 59.0     71.9  
CBOD5 (lbs/day) 
Average Monthly  3.29 19.20 7.42 11.28 38.01 2.48  0.18  1.25  
CBOD5 (lbs/day) 
Weekly Average  3.29 24.5 7.78 25.99 54.6 2.48  0.18  1.41  
CBOD5 (mg/L) 
Average Monthly  7.2 11.7 3.2 3.4 11.2 < 2  2.6  5.2  
CBOD5 (mg/L) 
Weekly Average  7.2 26.0 3.3 7.8 16.2 < 2  2.6  5.8  



NPDES Permit Fact Sheet NPDES Permit No. PA0044997 
Mt Pocono Municipal Authority WWTP  
 
 

17 

BOD5 (lbs/day) 
Raw Sewage Influent 
<br/> Average 
Monthly 807 105 800 614 837 916 503 584 478 474 508 533 

BOD5 (mg/L) 
Raw Sewage Influent 
<br/> Average 
Monthly 352 230 259 280 251 301 287 260 257 294 272 294 

TSS (lbs/day) 
Average Monthly  < 2.29 15 13.55 24.28 46 6.19  < 1.22  < 1.21  
TSS (lbs/day) 
Raw Sewage Influent 
<br/> Average 
Monthly 477 85 535 429 469 339 218 242 287 343 288 303 

TSS (lbs/day) 
Weekly Average  < 2.29 30 18.85 69.98 102 6.19  < 1.22  < 1.21  